-.a-ﬂN.ﬂ L I R R ._._.._...._..............hu.._.rﬂ-...-..- n..—.m__.u.u.w.mm ﬂ
QEZ'Z  ttttrestssesesssss aag tas0n CIOUSEMNI0 € gyzg  rreteeee BWR Kok cxsivasioks ceeses e 1pan 1ol ‘TS L
QEZ'E  tcrretreeeseres L i GUZ'E Tt teeeceressesssssssssss flamassy fpog g
m.WN..N I T T T T T T .n-.mm .HUu..._.D_U m".._” mGN.N ..................... R .h._u.Dm nmﬁ.m._..__.m—._.m m
GEETE  trrrrrassasasanas 300 G0 0 6 00 A 1eolg 2l OIE'E "t rrrererratertasasaaas .+ Ipen dung ‘Asy §
08g' rtrrrreceesescees ot o B e G SR BTG 10403 I Q0IZ'g "ttt eeerereesseesssis aarnd ‘AQUASSY RUS §
1144 SR e L O O Pttt dwng faesn  gn 0Tg'g Tttt (yeyswie) JE) Jead aarig ‘uid g
Qrgrg  frerresees sl eieisiaielate s 2 e heniated 3 o oy frap | g OTzz  terrreseeeas 5 ' Bl e (JRUSWED JE) BALIQ fIERD
dnoyn AWYN LHVd Add Aoy AWVN LUVd AA¥

MEITA TIAOTAXT - AN TIO TVIIJAL — [-§ THODIA




©

FICURE 2-2 — TYPICAL OIL FILTER - EXPLODED VIEW

KEY PART NAME GROUP
-5 Elbow, Inlet Tube to Filter ...... 2.315
_—@ 2 Filter (non-replaceable Element
=l TYPE) wevureacssnsrearnes 2,300
{ 8 Tube Assembly, Inlet . ......... 2.315
N l_ 4  Tube Assembly, Inlet .......... 2315 m
] Stud, Mounting . . « « o e v vves--- 2300
.I 6 Lockwasher , Mounting Stud . .. ... 2300
J’f Mut, Mounting ..+« aa oo eevvvus 2.300
8 Elbow, Inlet Tube to Block . ..... 2.315
9 Strap, Mounting . . . -« oo s v v n e 2.300
10 Mut, Mounting Btrap .. ... ..o 2,300
11 Tube Assembly, Qutlet . ........ 2316
12 Connector, Outlet Tube . . ... .. . 2,316
13 Lockwasher, Mounting Strap ..... 2.300
14 Bolt, Mounting Strap . ......... 2.300 ﬁ

15 Bracket, Mounting . .« v cas e oo 2.300
16 Serviced only in Oil Filter

Assembly ... ii e an e
17 Element . « oo onucsrsnnnsssss 2300
18 Gasket, COVET . - v e vvuonasss-s 2300
19 COVET . ...:- e o h A G i

16



FIGURE 2-3 — QIL PAN - EXPLODED VIEW

KEY PART NAME GROUP KEY PART NAME
1 Gasket, End ......... s e e 200 5 Bolt with L/W, Mounting . . . . ..
2 Pump, Odl, . 4 o v v v v ouwa s e L 1 G Gasket, Drain Plug. ...... Hoh o
3 o S e o s e v et o Vol b 10200 7 Plug, Drain, , « o s s s s anaosaa
4 Gasket, Side . ......... crnnas 2,400

FIGURE 2-4 — QOIL PRESSURE RELIEF VALYVE - EXPLODED VIEW

KEY PART NAME GROUP KEY PART NAME
1 T e e R .. 2410 A GaEEaL Y o e e e
2 Spring ..... & 6 8 8 o momomomoE E & & B 21-41‘} 5 P].'Ll.g B F B B R E R F TR R oE S ® oS omomom R om
3 Washer ... .ceseesa Fhh o Eaa o 2,410

17

GROUP

2.400
2.400
2.400




2

ENGINE LUBRICATION

-

UZEDR
RE
B GROUP, PART NAME and DESCRIPTION PO A g | et
MUMBER MUMBER MoRE
i FiZz
2,200 - OIL PUMP
2-3-2 Pump (less Float) (use with Steel Camshaft only) . . . .« .« s N 207183 [ 1] 1
2-3-2 Pump (less Float) (use with Cast Iron Camshaft only) . . oo o e v v v e v v 207220 1 1
Sind, 8/8"-18 X1 1/2" .. ..o i a b s e s 201866 | 1| 1
Lockwasher, 3/8" Med, ....secvnaonearnnacean B 192 | 1] 1
Nk, 3/87=16 HX. 1cafalo sisrea s o s alatebolalalafelotslots alale 2te ateis oie = = 204 | 1] 1
Bushing (in Block) Stde .4 ee s v s sssmsaranncncnasc-sasnann appzdz | 1] 1
Bushing (in Block) 0.D. .025 Oversize (marked "XE"). s e s s s s apeTdl | 101
Bushing {in Bloek) 0.D. .040 Oversize (marked "Z"). 2 s s s e v e e e iaa 206742 | 1 | 1
Bushing (in Block) 0.D. .050 Oversize (marked HZERI, o wee o nws s sr e 206743 | 1| 1
2,205 - OIL PUMP BODY
2-1-6 Body (incl. Bushing) . . v« «asr st ramenessasssnarovesrrsasns 207184 1| 1
2-1-5 TS oo OO a 0D 5 G0 G © o o Ol O O ORI L 200244 | 1| 1
2.210 - OIL PUMP DRIVE SHAFT
2-1-3 Shalt (incl. Gear at Camshaft) (use with Steel Camshaft only) . . .. i ata 203185 1 1
2-1-3 Shaft (incl. Gear at Camshaft) {use with Cast Iron Camshaft only). ... ... 207221 111
2-1-10 Cear (At PUMP). - o+ coaansensaanssrriasasenaasarranacess 200247 | 1] 1
2-1-4 Key, 1/8" x 1,/2" Woodruff No. 3. v ceevr e rrnvnrnnnnannens 200250 | 1] 1
2-1-1 Gear (at Camshaft) (use with Steel Camshaft only) . o« v v 0 v v - o CEPhE ao0248 | 1] 1
2-1-1 Gear (at Camshaft) (use with Cast Iron Camshait ONMY) v v v s amnrensune apg222 | 1] 1
2-1-2 Pi:l,:!,-"'lﬁ"xlﬁ,.'"lﬁ"..........H ..... e O T L TR T e TR 2002439 1 1
2.215 - OIL PUMP IDLER GEAR SHAFT
2-1-7 AT £ o bn b Ao aE G000 00 O RO O e RO L RO 5 200246 | 1| 1
2'1'9 E’Eﬂ-r-|.++---i-||------||----++----l+-r-lra---++---- + & 200251 1 1
2.230 - OIL PUMP COVER
2-1-11 COVEr. - . vun v 2 als e degs . app2s2 | 1) 1
2-1-14 Bolt, 1/4""-20 x 5/8" Hx. Hd. .. .- L ey e i 257 | 6 | 6
2-1-15 Lockwasher, 1/4" Med, ..... 5 e AL A OH D nd B 190 | 6 | &
2-1-8 Gasket . .. ... S oeE A D HEAAET TS G alatiarwla FalaLe tal 200353 111
2.235 - OIL FUMP FLOAT
2-1-12 L o 1o 71 o s R Pl fOd OB 2p0254 | 1 1
2-1-13 Cotter Pim, 1/B" Dial, . ... oo v v v csnrmssannaensnasananees 496 | 1| 1
2.300 - OIL FILTER
1-1-6 Filter (incl. Mtg. Brkt. and Straps) (Replaceable Element Type) s o v o v v s » 2099685 | 1] 1
NOTE: When replacing the Non-Replaceable Element Type Filter with the
above Filter, Inlet Tube, Part No. 200241, should be used.
2-2-2 Filter (less Mtg. Brkt, and Straps) (Non-Replaceable Element Type). . - « . 208628 | 1| 1
2-2-5 Stud, 3/8"-16x 1 3/8" ... iueeeiaann to |ttt 200164 | 2 | 2
2-2-6 Lockwasher, 3/8" Med, . ...vuvueerrs Sppoieeseesanesere 192 | 2| 2
2-2-1 Mut, 3/B"-16 HX. .+ v vvvvnavaransss 204 | 2| 2

18

Uik

|



ENGINE LUBRICATION 2
R
Ho GROUP, PART NAME and DESCRIPTION il T s
MUMBER MUMBER
510§ M2
2,300 - OIL FILTER (Cont'd)
2-2‘15 BI‘ELC]{Et $ 5 = = om oo * & = ® B @ @ & & " B om ® ® B a8 8w w @ B AF R E AR 21234-0 1 1
2-2-0 Strap ..... Sraes e oy e e S Flt A e e R 200168 | 2| 2
2-2-14 Bolt, 1/4"-20 x 3;’4" ol s b L I e e ey e s it Ao 234 | 1| 1
2-2-13 Locl-m’asher 1/4"Med, ..cvcuvarnacan o B o araNehebe e Sete 190 | 1] 1
2-2-10 Nut, 1,.-"4”-20 = I R I B S Shia 235 | 1] 1
2-2-11 Element . o oo oo cnessnnaa Aty Use with I:lement ...... e .| 20036 | 1] 1
2-2-19 COVET. o v v s answsna S Doh oD oD Type Filter Nirehs 3 Rla 200150 § 1| 1
2-2-18 Gasket . . v v evcecrsrneescas |PartNo, 208985, |......... o 200166 | 1| 1
NOTE: For Dual Purpose Qil Filter See Group 40.145
2,315 - OIL FILTER INLET TUBE
2-2-3 Tube {incl. Nuis) {Non-Replaceable Element Type Filter). . . . . T . 207451 11 1
2-2-4 Tube {incl. Nuts) (Replaceable Element Type Filter). . ... .ccvvvrovenn 200241 | 1| 1
Nut, 7/16"-24 Hx. x 1,/4" Inv. Fl. Tube. ....... o O B o Pty Py B Y . | 202143 | 2| 2
2-2-1 Elbow (at Filter) ......... P B C ek TR e R 202123 | 1| 1
2-2-8 Elbow (at Block) ........ o oo P S A e T R e S vee-. | 202124 | 1] 1
2,316 - OIL FILTER OUTLET TUEBE
Tube (incl. Nuts) (Actual Length 13 3/16") o oo v v v i venonnn v cn ... | 200282 | 1| 1
2-2-11 Tube (incl, Nuts) (Actual Length 10 1/8%) .. ... ... ... e e T 208695 R =E19] S
Nut, 7/16"-24 Hx. x 1/4" Inv. Fl. Tube ............ e .. | 202143 | 2 2
2-2-12 Connector. .. ..... L e Pies sa T leha ke A Al s 202125 | 2 2
2,400 - OIL PAN
2-3-3 Prap b e . 3 B B O Cu T B DR A Y 207185 | 1| 1
2-3-5 Bolt with L,"W 5;’15"-13 x 3/4" Hx HdA o r . b e is 200353 | 18 |18
2-3-T Plug, Drain, T/8"-18 Hx. ... vvnunans s e Ry sals 212954 11 1
2-3-6 Gasket, Drain Plug . ......... L CoCTE G DL T S e e R e e . | 200268 | 1| 1
2-3-4 Gasket, Side . ........ L g T e T it 5 T O 207186 | 2| 2
22911 Goasket, End ar. e R e R R ALK e s 200267 | 2| 2
Gasket S8t . oo v s e s ansasnnrnnans et A B 208593 | 1| 1
Consists of;
2 - 200267 Gasket, Cylinder Block Front End Plate
1 - 200269 Gasket, Oil Pan Drain Plug
2 - 204654 0il Seal, Crankshalt Rear
2 - 207186 Gasket, ©il Pan Side
2,405 - OIL RETURN TUBE (VALVE CHAMEER TO PAN)
IR i e b CR LR e O e b G O S O TR T LT S T ] 201962 | 1| 1
Bultw1tl1L,-’wH. ...... O T o T £ s e L. | 207440 | 1| 1
CUpL e e At e s S P s A T P e . | 201963 | 1| 1
2.410 = QIL PRESSURE RELIEF VALVE
2-4-1 Walvie, e e o e K R B i o R i D 200270 | 1| 1
2-4-2 Spring .+« v =0 2 - e s R i eis ek i rar A T T R TR e . 200271 1 1
2—4-3 WaShEI" @ % # 3 3 = mom o w oW + 4 5B m m om m ®m @ @ & # § 6 ® & wow @ @ F F FFEEEAEa # % % & = o= o@m 21}02?2 * ¥

* As Required

18




ENGINE LUBRICATION

vsEn
FAGURE PART PER CAR . B
P M i
et GROUP, PART NAME and DESCRIPTIO L iy f«*ﬁa 1
S0 2T
2,410 - OIL PRESSURE RELIEF VALVE (Cont'd)
3-4-5 DR S AR L Sy 8 R L el ey o e 200273 [ 1] 1
2-4-4 GE.EI{’Et,Plug ............. P T T T T T I I % ® B B B B & & 8 8 8w 202146 1 1
2.412 - OIL FILLER TUBE
1-1-7 | Tube ...... N B R AR v T R e it aete e el 200288kl 12 |1 i
1-1-5 CaD o nn s wa RO OO L O0o00 0000 can s e b wewes | 200250 ) 1] 1 |
Breather (incl. Cap) (Heavy Duty) . ........ PR . cees | 202882 | 1] 1 i
2.415 - OIL DEPTH GAUGE (OR DIP STICK) M ‘
1-1'4 G’E.UEE ............ R # % & % B %o 3 omomomomoa I R e A 21232? 1 1
2,430 - QIL PRESSURE GAUGE - ENGINE UNIT
1-3-12 Gaume s TN S e SR R SN 1 i, ) Cr L D £ T 11 s sanaes | 207415 | 1| 1 :
HMut, Terminal, No. 10-32 Hx. ...... F OO O T D O 00 e O o 0 202 111 :
Lockwasher, No. 10 Ext, Tooth. . . . v v v v v v i v mnne i inuwan P 284 | 1] 1 |
)
i

20



NOTES

&l




	kfpm550015.jpg
	kfpm550016.jpg
	kfpm550017.jpg
	kfpm550018.jpg
	kfpm550019.jpg
	kfpm550020.jpg
	kfpm550021.jpg

